
Guam and CNMI Military Relocation  Draft EIS/OEIS (November 2009) 
 

V OL UM E  6:  R E L AT E D A C T I ONS 2-1 Proposed Action and Alternatives 

CHAPTER 2.  
PROPOSED ACTION AND ALTERNATIVES 
The proposed military buildup on Guam associated with the relocation of the United States Marine Corps 
(Marine Corps), the Navy aircraft carrier berthing, and the Army Air and Missile Defense Task Force 
(AMDTF) would increase the demand for power, potable water, and wastewater utilities. It would also 
affect the remaining life of existing solid waste facilities and the demand for the new Government of 
Guam (GovGuam) Layon Landfill in Dandan. The proposed actions would also require roadway 
improvements. To support the proposed military buildup, utility and roadway alternatives were 
[...]
would be upgraded to accept the additional DoD flows and military buildup–related flows and loads. 
Additionally, expansion of the plant to secondary treatment would be completed. Refurbishment of the 
primary system, upgrade of the primary system, and installation of a secondary system  would be 
constructed in separate phases. 

Interim wastewater flows to the NDWWTP from military and civilian sources are projected to increase to 
a peak of 12.75 MGd (48.25 mld) in 2014, which would slightly exceed the design capacity of 12 MGd 
(45 mld). Adding chemical coagulants (enhanced primary treatment) or increasing the surface overflow 
rate (within the normal design range) of the clarifier would improve plant operations so that the primary 
clarifier would be able to treat the additional 0.75 MGd (2.84 mld) without adverse effect on the 
NDWWTP. However, the permit limit of 6 MGd (23 mld) would still be exceeded and the plant would 
still need some refurbishment and upgrades to restore it to the original design capacity.  

The existing NPDES permit of the NDWWTP is based on a maximum daily flow of 6 MGd (23 mld). 
Under this interim alternative, the liquid treatment system of the NDWWTP would be refurbished to 
restore the plant’s originally designed treatment capacity of 12 MGd (45 mld) so that the plant would 
comply with regulations associated with treating the increased wastewater flow from the military buildup. 
At the same time, the plant’s solids treatment system would be refurbished and upgraded to process 
sludge produced by treatment of 12 MGd (45 mld) of influent wastewater. The solids treatment system 



Guam and CNMI Military Relocation  Draft EIS/OEIS (November 2009) 
 

VOLUME 6: RELATED ACTIONS 2-83 Proposed Action and Alternatives 

has two anaerobic digesters and a dewatering complex that are currently nonfunctional and in disrepair; 
the system would need to be rehabilitated and upgraded with sufficient capacity to treat solids generated 
at the plant. The dewatered stabilized solids would then be hauled away, most likey to a landfill. Potential 
future  beneficial use somewhere on Guam could be explored in the future.  

Based on the plant’s current capacity, to accommodate anticipated interim flow and loadings while still 
achieving the existing primary-treatment requirement, the following existing components of the 
NDWWTP would have to be refurbished and upgraded: 

• Headworks with odor control 
• Two primary clarifiers  
• Two anaerobic digesters  
• Two centrifuge solids-dewatering systems with odor control 
• Two chlorine contact tanks  
• Effluent monitoring 

The new ocean outfall that was put into service in December 2008 at the NDWWTP enables the plant to 
discharge a peak-hour treated flow of 27 MGd (102 mld) to the Philippine Sea. This would be enough 
disposal capacity to handle the increased flow during the peak period. 

Under Alternative 1a, all DoD-generated wastewater, either from Andersen AFB or from the proposed 
Marine Corps relocation, would be conveyed to the NDWWTP for treatment. All flows from the current 
and proposed future military buildup at Andersen AFB would be conveyed through the existing GWA 
sewer to the NDWWTP, while wastewater flow generated from the proposed Marine Corps relocation at 
Finegayan would be conveyed via a new relief sewer line to the NDWWTP (Figure 2.3-2). A new 24-in 
(61-cm), 7,500-ft (2,300-m) gravity relief sewer would be connected from the collection system of the 
Marine Corps Finegayan area on the west side of the planned Marine Corps Finegayan development to 
the headworks of the NDWWTP. The proposed modifications to the NDWWTP and collection system 
should be completed by 2013. 

The condition of the NDWWTP is constantly improving because substantial upgrades are being 
performed by GWA. The plant’s final operational conditions should be based on assessment of the plant’s 
processes with the most recent plant upgrades included.  

In accordance with GWA’s Water Resources Master Plan (GWA 2007), the NDWWTP has already 
planned and allocated budget for the Capital Improvements Plan (CIP) to achieve the designed treatment 
capacity of 12 MGd (45 mld) for both liquid and solid treatment processes by the year 2015. With 
implementation of the recommendations included in the CIP, the NDWWTP would have enough capacity 
to handle additional wastewater flow generated during the peak flow years. 

The Navy would coordinate with GWA to expedite the planned CIP so that the NDWWTP would have 
enough capacity to bridge the gap between existing conditions and the final long-term wastewater 
solution. The proposed short-term modifications to the NDWWTP should be completed by 2013. The 
Navy would also need to coordinate with GWA to request a NPDES permit modification from USEPA 
Region 9 to increase the effluent discharge limitation from 6.0 MGd (22.7 mld) to 12 MGd (45.4 mld) 
average daily flow and the maximum daily discharge to 27 MGd (102 mld). 

Alternative 1a would also upgrade the refurbished primary treatment system at the NDWWTP to 
secondary treatment, to treat both current wastewater flow and projected future flows from both civilian 
and military sources. A trickling filter system is proposed as the secondary treatment process. The 



Guam and CNMI Military Relocation  Draft EIS/OEIS (November 2009) 
 

VOLUME 6: RELATED ACTIONS 2-84 Proposed Action and Alternatives 

following new process components and upgrades would be required at the NDWWTP for this alternative: 

• Four trickling filters 
• Four secondary clarifiers 
• Two additional anaerobic digesters (the same size as existing ones) 
• One additional centrifuge solids-dewatering system and odor control 

The proposed secondary treatment upgrades to the NDWWTP should be completed by 2016. This 
alternative would require modifications to the NPDES permit from USEPA Region 9 to set new discharge 
limits and permit conditions.  

To support Main Cantonment Alternatives 3 and 8, Alternative 1b includes  upgrades to the existing 
primary treatment facility and expansion to secondary treatment at the NDWWTP to accept additional 
wastewater flow and load from both central and northern Guam. 

Under Alternative 1b, in addition to all the proposed improvements presented in Alternative 1a, a new 
sewer line and lift pump stations would need to be installed to convey interim wastewater generated at 
Barrigada housing to the GWA NDWWTP for treatment. Figure 2.3-3 indicates the most likely routing of 
the proposed sewer lines. The proposed sewer lines and pump station should be completed by 2013. 

2.3.7 Long-Term Alternatives 

The wastewater alternative outlined below is considered to meet the year 2019 projected DoD demand at 
the completion of the DoD buildup, assuming that the Main Cantonment would be located at Finegayan 
(Main Cantonment Alternatives 1 and 2) or split between Finegayan and Barrigada (Main Cantonment 
Alternatives 3 and 8). The wastewater alternative supporting Main Cantonment Alternatives 3 and 8 
would still require implementation of the alternative in support of Main Cantonment Alternatives 1 and 2 
because Main Cantonment Alternatives 3 and 8 would still use the Finegayan area for military facilities.  

2.3.7.1 Long-Term Alternative 1: New DoD Only Stand Alone Secondary Treatment Facility on 
DoD Land at Finegayan Including a New Outfall in Support of all Main Cantonment 
Alternatives  

Under Long-Term Alternative 1, to address interim wastewater needs, existing primary treatment 
facilities at the NDWWTP would have been refurbished to meet primary treatment standards as described 
in Basic Alternative 1 (section 2.3.4.1 in this Volume). The NDWWTP would have been refurbished and 
the plant’s primary treatment capacity would have been upgraded to accept the additional DoD flows and 
military buildup–related flows and loads in the short term. Construction  of a new stand alone DoD 
secondary wastewater treatment facility on DoD land at Finegayan would be considered a long-term 
alternative and discussed programmatically.  

Interim wastewater flows to the NDWWTP from military and civilian sources are projected to increase to 
a peak of 12.75 MGd (48.25 mld) in 2014, which would slightly exceed the design capacity of 12 MGd 
(45 mld). Adding chemical coagulants or increasing the surface overflow rate (within the normal design 
range) of the clarifier would improve plant operations so that the primary clarifier would be able to treat 
the additional 0.75 MGd (2.84 mld) without adverse effect on the NDWWTP. However, the permit limit 
of 6 MGd (23 mld) would still be exceeded and the plant would still need some refurbishment and 
upgrades to restore it to the original design capacity.  



Source: NAVFAC Pacific 2008c

Pr
in

tin
g 

D
at

e:
 O

ct
 2

2,
 2

00
9;

 M
:\p

ro
je

ct
s\

G
IS

\8
80

6_
G

ua
m

_B
ui

ld
up

_E
IS

\fi
gu

re
s\

C
ur

re
nt

_D
el

iv
er

ab
le

\V
ol

_6
\2

.3
-2

.m
xd

15

1

9

3

Philippine Sea

Pacific Ocean

Ritidian PointRitidian Point

Pati PointPati Point

Andersen AFBAndersen AFB

NCTSNCTS
FinegayanFinegayan

South FinegayanSouth Finegayan

Andersen SouthAndersen South

Former  FAAFormer  FAA

Harmon AnnexHarmon Annex

Basic Alternative 1a
Proposed Sewer 
Layout

Figure 2.3-2

Northern District
WWTP

Andersen AFB Sewage
Pump Station 1881

GUAMGUAM

Area
Enlarged

1 0 1
Kilometers

0.8 0 0.8
Miles

Legend

Existing GWA 
Trunk Sewer

20" Existing 
Force Main

Andersen AFB
Sewage Pump 
Station

Northern District
WWTP

1 Route Number

Military Installation

24" Proposed 
Gravity Sewer

2-85



Source: NAVFAC Pacific 2008c

15

1

9

3

15

Agana Bay
Pagat PointPagat Point

South FinegayanSouth Finegayan

Andersen SouthAndersen South

Oka PointOka Point

Rte 15 LandsRte 15 Lands

Former  FAAFormer  FAA

Harmon AnnexHarmon Annex

Navy Bar r igadaNavy Bar r igada

Air Force Barr igadaAir Force Barr igada

16

Figure 2.3-3

Basic Alternative 1b
Proposed Sewer
Layout

GUAMGUAM

Area
Enlarged

1 0 1
Kilometers

0.8 0 0.8
Miles

Legend

Existing GWA 
Trunk Sewer

20" Existing 
Force Main

Pr
in

tin
g 

D
at

e:
 O

ct
 2

3,
 2

00
9;

 M
:\p

ro
je

ct
s\

G
IS

\8
80

6_
G

ua
m

_B
ui

ld
up

_E
IS

\fi
gu

re
s\

C
ur

re
nt

_D
el

iv
er

ab
le

\V
ol

_6
\2

.3
-3

.m
xd

24" Proposed 
Gravity Sewer

24" Proposed
Gravity Sewer

18" Proposed
Force Main

15" Proposed 
Gravity Sewer

Pump Station

Northern District
WWTP

Military Installation

1 Route Number

2-86



Guam and CNMI Military Relocation  Draft EIS/OEIS (November 2009) 
 

VOLUME 6: RELATED ACTIONS 2-87 Proposed Action and Alternatives 

The existing NPDES permit of the NDWWTP is based on a maximum daily flow of 6 MGd (23 mld). 
Under this interim alternative, the liquid treatment system of the NDWWTP would be refurbished to 
restore the plant’s originally designed treatment capacity of 12 MGd (45 mld) so that the plant would 
comply with regulations associated with treating the increased wastewater flow from the military buildup. 
At the same time, the plant’s solids treatment system would be refurbished and upgraded to process 
sludge produced by treatment of 12 MGd (45 mld) of influent wastewater. The solids treatment system 
has two anaerobic digesters and a dewatering complex that are currently nonfunctional and in disrepair; 
the system would need to be rehabilitated and upgraded with sufficient capacity to treat solids generated 
at the plant. The dewatered stabilized solids would then be hauled away, either to a landfill or for a 
beneficial use in the future.  

Based on the plant’s current capacity, to accommodate anticipated interim flow and loadings while still 
achieving the existing primary-treatment requirement, the following existing components of the 
NDWWTP would have to be refurbished and upgraded: 

• Headworks with odor control 
• Two primary clarifiers  
• Two anaerobic digesters  
• Two centrifuge solids-dewatering systems with odor control 
• Two chlorine contact tanks  
• Effluent monitoring 

The new ocean outfall that was put into service in December 2008 at the NDWWTP enables the plant to 
discharge a peak-hour treated flow of 27 MGd (102 mld) to the Philippine Sea. This would be enough 
disposal capacity to handle the increased flow during interim period. 

Under Long Term Alternative 1a, all military-generated wastewater, either from Andersen AFB or from 
the proposed Marine Corps relocation, would be conveyed to the NDWWTP for treatment. All flows 
from the current and proposed future military buildup at Andersen AFB would be conveyed through the 
existing GWA sewer to the NDWWTP, while wastewater flow generated from the proposed Marine 
Corps relocation at Finegayan would be conveyed via a new relief sewer line to the NDWWTP (as shown 
in Figure 2.3-2). A new 24-in (61-cm), 7,500-ft (2,300-m) gravity relief sewer would be connected from 
the collection system of the Marine Corps Finegayan area on the west side of the planned Marine Corps 
Finegayan development to the headworks of the NDWWTP. The proposed short-term modifications to 
the NDWWTP and collection system should be completed by 2013. 

The condition of the plant is constantly improving because substantial upgrades are being performed, and 
the plant’s final operational conditions should be based on assessment of the plant’s processes with the 
most recent plant upgrades included.  

In accordance with GWA’s Water Resources Master Plan (GWA 2007), the NDWWTP has already 
planned and allocated budget for the CIP to achieve the designed treatment capacity of 12 MGd (45 mld) 
for both liquid and solid streams by the year 2015. With implementation of the recommendations 
included in the CIP, the NDWWTP would have enough capacity to handle additional wastewater flow 
generated during the short-term interim construction period. 

The Navy would coordinate with GWA to expedite the planned CIP so that the NDWWTP would have 
enough capacity to bridge the gap between existing conditions and the final long-term wastewater 
solution. The proposed short-term modifications to the NDWWTP should be completed by 2013. The 
Navy would also need to coordinate with GWA to request a NPDES permit modification from USEPA 



Guam and CNMI Military Relocation  Draft EIS/OEIS (November 2009) 
 

VOLUME 6: RELATED ACTIONS 2-88 Proposed Action and Alternatives 

Region 9 to increase the effluent discharge limitation from 6.0 MGd (22.7 mld) to 12 MGd (45.4 mld) 
average daily flow and the maximum daily discharge to 27 MGd (102 mld). 

Long-Term Alternative 1 would require DoD to construct its own independent sewage interceptor to 
collect wastewater generated from military activities both at Andersen AFB and in the Finegayan area in 
support of Main Cantonment Alternatives 1 and 2. The interceptor sewer would connect to the Andersen 
AFB collection system at its main gate lift station, run west along Route 3, and then combine the flow 
generated by the Marine Corps and Army into the proposed DoD secondary treatment plant located at the 
southwest corner of the DoD proposed Finegayan development. Approximately 33,300 ft (10,000 m) of 
21-in (53-cm) sewer and 8,700 ft (2,700 m) of 24-in (61-cm) sewer would be required to convey flow 
from the Andersen AFB and Finegayan areas to the new DoD plant (Figure 2.3-4).  

Long-Term Alternative 1 also  proposes to construct  a new secondary-treatment plant on DoD land and 
construction of a new DoD ocean outfall. Under this alternative, a newly constructed independent sewer 
main would convey all military-generated wastewater in northern Guam to a DoD secondary-treatment 
plant near the proposed Marine Corps Finegayan development on DoD land in support of Main 
Cantonment Alternatives 1 and 2. The new sewer main would carry a total average daily wastewater flow 
of 3.77 MGd (14.27 mld). The treated effluent from this secondary-treatment plant would be discharged 
via a new DoD ocean outfall into the Philippine Sea. 